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Date / Dia: 14 May 2009

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V.

Customer’s Order Item / Orden Cliente - ltem:

Customer’s Reference / Ref. del Cliente:

Manufacturer’s Works Order N° / Confirmacion de Venta:

N/A N/A 122320/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API SL/ASTM A106/ASME SA106/ASTM A53,0CTOBER 4,2004/06A/2001/07 B/X42 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones:
12 3/4 X 0.562 INCH
323.9 X 14.3 MM

060

Schedule / Cédula:

Length / Longitud:
39.37/41.01 FT
12.00/12.50 MTS

Quantity / Cantidad: 2 Pcs/Pz

Nominal Weight / Peso Nominal:
73.22 LBIFT
109.18 KG/M

length / Longitud inicial

Specimen condition Specimen dimensions Test Y.s. U.TS. Y.S/U.T.S| Elongation / Alargamiento
Heat N° | Sample N° | Condicién de la probeta Dimensiones de la probeta temp | Eul 0.50 %. Req.
Colada N°| MuestraN°| Ls | Sc | Type| Ori Size Area Temp. |Min: 290 Min: 414 Regq. Max. Lo Min. Obt.
Tipo Tamarfio Seccioén | ensayo |Max: -- Max: -- -
mm mm2 °C MPa MPa inch % %
AM | Ss L 37.95 X 14.19 538,51 RT 346
AM | Ss L 336
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Number / Nimero:

09026211

Page / Pagina:
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Tubos de Acers de México, 8.A.
" e -

2. Versoriz

Date / Dia: 14 May 2009

Customer / Cliente: PLESA ANAHUAC

Y CIAS, S.A.DE C.V.

Customer’s Order ltem / Orden Cliente - ftem:

Customer’s Reference / Ref. del Cliente:

Manufacturer’s Works Order N° / Confirmacion de Venta:

N/A N/A 122320/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
JAPI SL/ASTM A106/ASME SA106/ASTM A53,0CTOBER 4,2004/06A/2001/07 B/X42 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones:
12 3/4 X 0.562 INCH
323.9 X 14.3 MM

Schedule / Cédula:
060

Length / Longitud:
39.37/41.01 FT
12.00/12.50 MTS

Quantity / Cantidad: 2 Pcs/Pz

Nominal Weight / Peso Nominal:
73.22 LBIFT
109.18 KG/M

Composition % / Composicion %

135 - 40 | 15

X 100 X 1000 X 16000 X 100
C|{Mn| Si|Cr|M| S P Ni V]|Cu| Al Sn| As | Nb| Ti | Ca B N |Col. 1|Col. 2| Col
H Max | 28 | 135| - 40 | 15 | 30 | 30 | 400 80 | 400 -- - - - | 40 - - - - | 100
Min - 29 | 10 - - - - - - - - - - - - - - - - - -
Sample N° [P Max | 28

Muestra N°

H: Heat / Colada
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= Tenaris CERTIFICADO DE PRUEBAS EN FABRICA 09026211 3/5 o
Date / Dia: 14 May 2009
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order Item / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: ~ |Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A N/A 122320/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
|LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
IAPI 5L/ASTM A106/ASME SA106/ASTM A53,0CTOBER 4,2004/06A/2001/07 B/X42 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 2 Pcs/Pz Nominal Weight / Peso Nominal:
12 3/4 X 0.562 INCH 060 39.37/41.01 FT 73.22 LBIFT
323.9 X 14.3 MM 12.00/12.50 MTS 109.18 KG/M
Required values Individuals / Individuales Average / Promedio Hardness type HRC
Valores requeridos Min: -- Max: 22.0 Var: - Min: -- Max: - Var: -- Dureza tipo

Heat N° | Sample N° | Specimen condition | Quad. | Scale oD Mw ID
Colada N°| Muestra N° Ls Sc Escala 1 2 3 Avg. 1 2 3 Avg. 1 2 3 Avg.

36992 | 16389 B AM T {TReW | 771 | 758 1 772 ] 767 | 773 | 758 | 774 | 768 | 765 | 757 | 775 | 766

38992 16390 B AM 1 HRBW 759 | 763 | 76.2 760 | 774 | 763 | 773 | 77.0

ctured / Segun proceso de fabrical

-/ Diametro intemo Min: Minimum / Minimo: | Quad: Quadrant / Cuadrante:
icion de la muestra IW: Middle wall/ Centro - ~ Sc: Specimen condition |

Standard / Norma:

Result
Resultado
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Date / Dia: 14 May 2009

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order Item / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: ~ [Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A N/A 122320/01

Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

API SL/ASTM A106/ASME SA106/ASTM A53,0CTOBER 4,2004/06A/2001/07 B/X42 PSLA1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 2 Pcs/Pz Nominal Weight / Peso Nominal:

12 3/4 X 0.562 INCH 060 39.37/41.01 FT 73.22 LBIFT

323.9 X 14.3 MM 12.00/12.50 MTS 109.18 KG/M

Pressure / Presion Time / Tiempo Results / Resultado
Unit / Unidad. Value / Valor Seconds / Segundos
PSI 3,000 5 Satisfactory / Satisfactorio
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Tubos de Acers de México, 8.A.

= - CERTIFICADO DE PRUEBAS EN FABRICA Number / Namero: Page/Pagina: | 52 ‘;‘, veraeron Veracruz
== Tena Fis CERTIFICADO DE PRUEBAS EN FABRICA 09026211 5/5 >
Date / Dia: 14 May 2009
Customer / Cliente: PLESA ANAHUAC Y CIAS, SAA.DE C.V. Customer’s Order Item / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: ~ [Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A N/A 122320/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
IAPI SL/ASTM A106/ASME SA106/ASTM A53,0CTOBER 4,2004/06A/2001/07 B/X42 PSL1 NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 2 Pcs/Pz Nominal Weight / Peso Nominal:
12 3/4 X 0.562 INCH 060 39.37/41.01 FT 73.22 LB/FT
323.9 X 14.3 MM 12.00 / 12.50 MTS 109.18 KG/M

Supplementary Information
Informacion Suplementaria

Acero calmado con aluminio

Material libre de contaminacion de Mercurio
No reparado por soldadura

Control no destructivo. Satisfactorio
Método de inspeccion
SR-4 - EMI - FLVI - MPI -

Fully Killed Steel

Material free from Mercury contamination
Not repaired by welding

Non destructive test. Satisfactory
Inspection method

SR-4 - EMI - FLVI - MPI -

7 led, sted, and mspected in accordancewnh

',&.’n;ﬁ

. CHIEF OF QUALITY CER
- RESPONSABLE DEL DEF

: QUALITY CERTIFICATION DEPT.
_ DEPTO. DE CERTIFICACION DE CALID
Israel de la Cruz Martine:

N° 110950 |

e
o

d

i lEste lﬁcado se emite mediante sistema compi
: Tanaﬂs color verde. En caso de que el poseedor del certrl'mdo sntregue una copia, debera garanﬁzar Iaoonform1dad con el original haciénd
: _mble por jer uso ilegal o indebido. Cualquier afteracion y/o fa!sﬁ‘ cacion estard su;etaa!z oy - .

- icate: xssued bya oomputenzedsys rk green wlored
"Tenans‘isstamped In case the owner ofthe‘ ngmalcemea e would release a copy of |t t ta the original one taiung
U] n hrmself the responsibility for any unlawful or not allowed ny alteration and/or. faisiihsho will besubleded to the law.

ey




